ASSEMBLY INSTRUCTION

ITEM#: 1946 EK/CK BED
1946K-1 EK/CK BED HEADBOARD & FOOTOBARD
1946K-3EK EASTERN KING RAILS & SLATS

ANCE

1946K-3CK CAL.KING RAILS & SLATS

1946K-3EKC EK METAL CANOPY

1946K-3CKC CK METAL CANOPY

1946-P Q/EK/CK HB/FB POSTS

PART LIST HARDWARE LIST IN MIRROR CARTON
A |HEADBOARD PANEL 1PC 1 | @m» |BOLT ®5/16"x2-1/2"L 10PCS
B |HEADBOARD POST LEFT [1PC 2 (> |FLAT WASHER ®5/16"X19MM 10PCS
C |HEADBOARD POST RIGHT|1PC 3 © |SPRING WASHER ®5/16" 10PCS
D [FOOTBOARD PANEL 1PC 4 | /~ | ALLEN KEY 5/16" 1PC
E |[FOOTBOARD POST LEFT [1PC
F [FOOTBOARD POST RIGHT |1PC HARDWARE LIST IN -3EK/-3CK
clposT s 5| @MY ( WOOD SCREW 8#x1-1/4"L 10PCS
TFINIAL 2pC 6 ALL-THREAD BOLT 5/16"x3-1/4"L |[8PCS
| [CANOPY BAR LONG 2PC 7| O\ |PLATE WASHET 8PCS
S TCANOPY BAR SHORT 2PC 8| @ |HEXNUT 5/16"x18MM 8PCS
< |SIDE RAIL 2PCS 9| <& |ALLEN WRENCH 1PC
L |SLAT 5PCS OPTION 1
M |SUPPORT LEG 5PCS
N |SPACER 4PCS STEP 7 &8

((C Q)

.

)

7

/A7 e e

a {

N
O

damages/scratches and discoloration.

For items use on wooden floor, hard surfaces or carpets, it is recommended
to Install protective pads under all legs and supports to avoid/prevent from

P 1-2




ASSEMBLY INSTRUCTION

ITEM#: 1946 EK/CK BED
1946K-1 EK/CK BED HEADBOARD & FOOTOBARD
1946K-3EK EASTERN KING RAILS & SLATS
1946K-3CK CAL.KING RAILS & SLATS
1946K-3EKC EK METAL CANOPY
¢ 1946K-3CKC CK METAL CANOPY
1946-P Q/EK/CK HB/FB POSTS

A

STEP 4

For items use on wooden floor, hard surfaces or carpets, it is recommended
to Install protective pads under all legs and supports to avoid/prevent from
damages/scratches and discoloration.

P 2-2




	1.pdf
	2.pdf

